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Applicant’s name............co....c.........  BESTKO PRECISION LIMITED

Adress:.........cooore sty berecnecneneenic WUNIT 303, BLOCK A, PO LUNG,CENTRE, 11 WANG CHIU ROAD,
KOWLOONBAY, HONG KONG.

Test specification:
Standard
Non=standard test method..

Clause 5.2.2 Durability of EN 1154:1996/A1:2002/AC:2006
Applicant’s requirement: 100,000 cycles for,durability test.

Test item description Self-closing Glass Hinge

Trade Mark BESTKO

Model-and/or type reference............s~ TJ201.HO

Manufacturer ..o bt ..l Bestko Precision Hardware (Shenzheri) Company Limited
Rating(s) si@smemnompni@mmmmy.

CONCLUSION:

The submitted samples finished 100,000 cycles (50,000 cycles in each direction) of durability test, which
specified by applicant and test result was listed as ‘Performance Test Result’

Intertek-Testing Services'Shenzhen Ltd.-Guangzhou Branch
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GETDD, Guangzhou, China
Tel: 86 20 82139688 Fax: 86 20.3205 7538 wwwtitertek-etlsemka.com
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Possible test case verdicts

- Test case does not apply to-the test object.. N/A

- Testobject does meetthe requirement ............c.. o5 VP (Pass)

- Testobject does not meet the requirement ..o . F (Fail)

Testing

Date gieceipt of tesialem ... ON i e . February 23,2014

Date(s) of performance of tests.....ov..on . March 10,2014 to April 4, 2014

General remarks:

This reportis for the exclusive use of Intertek's Client and is provided pursuant to the agreement between-Intertek and its Client. Intertek's
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to
the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for
the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test
results in thisreport are relevant-onlyto the sample tested. This report by itself does not imply that the material, product, or service is'or has
ever been under an Intertek certification program.

“(see remark #)” refers-to-a remark appended to the report.
“(see Appendix #)” refers to an appendix appended to the report.

Throughout this report a comma. {point) is used as the decimal separator,

When determining the test result, measurement uncertainty has been considered,

General product information:

Self-closing Glass Hinge, Model: TJ201.HO, double action type with adjustable speedvalve, with hold open
function, maximum open angle: 95°

Referto Appendix A“Product photoes’ for detail.
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Performance Test Result

Clause

Requirement - Test

Result - Remark

Verdict

522

Durability

Double-action door closers shall be
able to close a test door conforming to
6.1.2 and 6,2from opening.angles of 90
° for a minimum of 50,000 test cycles in
each-direction (total-100,000 cycles)
according to applicant’s requirement.
Installation was according to Installation
Manual supplied by applicant, detail of
installation refer to Appendix B,

Test door mass: 40 kg.

Remark: the cyclic number and test
door-mass were determined by
applicant.

Door height; 2000mm
Door width: 1000mm
Doorthickness: 10mm

During the 100,000 cycles test, the
performance of self-closing hinges was stable.

After 100,000 cycles:

No oil leakage was found.

Damping effect remained effective.

No door slamming.

No vertical sag of door was found.

The closing time still can be adjusted from
2'65 10 9"72.

Correctly hold-open at 90 degree.
Correctly self-closed to 0° from 85° .

End of Page
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Appendix A
Product photos

Closing Hinge

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
Block E, No.7-2 Guang Dong Software Science Park, Caipin Road, Guangzhou Science City,
GETDD, Guangzhou, China
Tel: 86 20 8213 9688 Fax: 86 20 3205 7538 www.intertek-etlsemko.com



Page 5 of 8 Report Noz:\140310084GZU-001

Damping Hinge

End of page
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Appendix B

Instruction

www.bestko.com
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1. Closingqange: 30°-0°  (adjustbyvaive 2)

2. Closing range: 65°-30° (agjustby valve 1)
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\nstallation positiops of hinges Agjustment of clesing speed - damping hinge
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Revision Page
Revision No. Date Changes Author Reviewer
Original April 8,,2014 Firstissue Alan Lai Blusea Dong
1 April 11, 2014} Change the rdezift”ptw“ oftest | QlanLai | @iusea Dong
2 April 14,2014 Add the test door'dimension Alan Lai Blusea Dong
3 May 186, 2014 Update the instruction Alan Lai Blusea Dong

End of report
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